ECO - MEET 2018

Drinking Water / Wastewater: The Urban Water Cycle
Phinizy Center for Water Sciences

ESG Operations

Education Department

Overview:

Drinking Water is a term used to describe the treated water that comes to our homes and businesses
that we use daily for cooking, cleaning, bathing, and most importantly, drinking. This water is pulled
from the natural environment and processed in order to be safe for use.

Wastewater refers to the drinking water after it has been used in our homes, businesses, and even
factories. This water, as the name implies, contains ‘waste and contaminates’ and must be treated and
cleaned before it can be returned back into the natural environment.

Water is a finite resource. This means that all the water that is on the planet is the same water that has
[...]
Source: Encyclopedia Britannica

e After the Roman Empire fell, many of the aqueducts fell into disrepair or were destroyed in war
(476 — about 1400 AD). During the Dark Ages (~1300 — 1600 AD), much of the advanced water
supply technology developed in Rome was lost. Drinking water supplies were frequently
contaminated with wastewater and plagues spread throughout Europe for centuries.

5



Very little progress in drinking water treatment or distribution was made until the early 1800s,
when many European cities began filtering drinking water through sand. The first public
drinking water facility was built in Scotland in 1804. Water was treated with sand and gravel
filtration and delivered to homes in a horse-drawn cart. This pioneered the novel idea of
providing all residents with access to clean drinking water.

At about the same time (late 1700s - early 1800s), people in the United States collected their
drinking water from wells, springs, or nearby streams. Many larger cities had small distribution
systems to provide water for firefighting. These systems used hollowed logs for pipes and only
served the city centers.

The invention of steam and electrical power allowed water to be pumped long distances and to
areas of higher elevation. The switch from wooden to cast iron pipes meant that systems could
withstand the high water pressures necessary to deliver water to multiple homes. Powerful new
excavation equipment made it possible to dig deep, long trenches for pipes and wells (before
this, trenches were dug by hand!). This allowed the distribution of water on a much larger scale.
This new technology allowed cities and larger towns throughout the US to build extensive
drinking water systems during the late 1800s and early 1900s. In 1899, the Highland Avenue
Water Treatment Facility was built to treat Augusta’s municipal drinking water. In rural areas
and smaller towns, people continued to use wells and springs for their drinking water.

Around the same time these new distribution systems were being built, cities also began to make
advancements in the drinking water treatment process.

History of Drinking Water Treatment in the U.S.

Throughout history, people judged the quality of water by its appearance, smell, and taste. When
scientists discovered that diseases like cholera and typhoid fever were caused by microorganisms in
water, it proved that good taste and clarity do not always indicate safe drinking water.

The incidence of waterborne diseases was dramatically reduced when cities began disinfecting
drinking water with chlorine in the early 1900s. In 1914, the US Public Health Service set
standards limiting the number of bacteria present in municipal drinking water.

Initially, drinking water treatment focused on reducing pathogens (microorganisms that cause
ilIness). In the 1960s, the focus shifted to include the removal of heavy metals, toxins, and man-
made industrial chemicals, all of which were showing up in the water source.

In 1969, a survey by the US Public Health Service revealed that only 60% of municipal water
systems were meeting quality standards. This revelation combined with the increase in
awareness of environmental issues encouraged Congress to pass the Safe Drinking Water Act
of 1974 (improved and amended in 1986 and 1996). This law limits the amounts of
contaminants present in municipal drinking water and requires municipal facilities to provide an
annual report of contaminants detected in drinking water to consumers. Figure 1.6 below is a
sample of a Richmond County, GA 2012 water report.



G

Plants Highland Plant | Hicks Plant
Amount Amount Amount
Substance Year | MCL [MCLG| Low-High Low-High Low-High |Violation Source

Fluoride (ppm) 012 4| 4 oi5aa | ossiis | 061097 | no e e e

lischarge from fertilizer an

Chlorine (ppm) 2012 4 4 1.10-1.497 1.07-2.20 0.95-1.85 no Water additives used to control microbes

Nitrates (ppm) 2012| 10 | 10 05717 N/D N/D i ::a::rgflfszr:ol;:hxer; leaching from septic tanks; sewage; erosion of
Total Organic Carbon (ppm) 2012| TT [ N/A N/D 1.0-1.3 1.0-1.5 no Natural lly present it in the environme ent
Total Trihalomethanes (ppm) 2012 (0.08 0.001-0.03 0.017-0.065 | 0.003-0.078 no By-product of drinking water disinfection
Total Haloacetic Acids (ppm) 2012 (0.06 N/A | 0.002-0.02 0.013-0.035 0.002-0.05 no By-product of drinking water disinfection

Turbidity (NTU) 2012| TT N/D 0.061-0.181 0.043-0.143 no Soll runoff

Total Coliform ( per 100 mLs) 2012 |<5%| 0O 0 0 0 no [Commonly present in the environment; human and animal waste

Tap water samples were collected for lead and copper analysis from 50 homes throughout the service area.

Action Amount detected Homes Above
Substance Year Level MCLG (90th Per: ile) Action Level Viol Source

Corrosion of household plumbing systems; erosion

Copper (ppb) 2010 1,300 1,300 160 0 No g fro
Lead (ppb) 2010 15 0 2.5 1 No
Alpha Emitters (pCi/L) 2007 15 0 <2 <2 No
Radium (226 & 228 ) (pCi/L) 2007 5 0 <2 <2 No

Figure 1.6: Sample from Richmond County 2012 report on water quality testing. These results are sent
out to the residents of Richmond County along with their water utility bill. source: Augusta Utilities

Surface and Groundwater

Today approximately 70% of US households receive drinking water from surface water sources (such
as lakes, reservoirs, and rivers), while 30% receive drinking water from groundwater sources (such as
springs and public or private wells).

e In most urban areas, the majority of drinking water is drawn from surface water (which requires
significant treatment). Ground water is used to a lesser extent.

e Inrural areas, connecting individual buildings to a city water system is very expensive and
inefficient. As a result, most rural residents rely on groundwater from private wells, usually
located on their own property. Groundwater is typically free of contaminants. However, there is
the potential of contamination from subsurface runoff, including sources such as fertilized
lawns, oil spills, and leaking septic systems. Homeowners are responsible for periodic testing of
their well water to ensure it is safe to drink.

Drinking Water Treatment Process

The main function at a drinking water treatment facility is to produce clear, potable (safe to drink)
water, free of pathogens and contaminants. The clarity of the water is an important measure. Raw
(untreated) water is often turbid (cloudy or murky) and the goal at the drinking water facility is to
minimize turbidity— in other words, make the water crystal clear, and also remove pathogens and other

contaminants.

The following is a typical process used to treat drinking water by municipal drinking water facilities
around the United States. Figure 1.7 on page 9 is specific to the N. Max Hicks Drinking Water

Treatment Plant in Augusta, Georgia.
7



Raw Water Pumping Station: At the raw water pumping station, water is pumped from the
water source (which is usually a river, lake, reservoir or ground water source) and sent to the
treatment plant. There are usually screens at the pumping station that prevent sticks, leaves, and
other large items from entering the system.

Raw Water Reservoir Many municipal treatment plants store water in a reservoir before
treatment. Reservoirs can be useful for many reasons and are the first step in treatment.

e |f the raw water is turbid, allowing it to sit in a reservoir for several days helps sediment,
such as soil or dirt particles, settle out and fall to the bottom of the reservoir. Removing
the sediment and settable solids reduces the raw water turbidity.

e Reservoirs typically store 3 to 5 days’ worth of a community’s water supply. If
something happens to the water supply, such as an oil spill or other contamination, the
raw water pumping station can be turned off until the contamination has either been
washed downstream or been removed and is no longer a threat. The water in the
reservoir can act as a water supply until the raw water pumping station is back online.

e Storage basins or reservoirs are located uphill from treatment plants so water can flow by
gravity through the plant, eliminating the need for costly pumps.

Flash Mix System Once water leaves the reservoir it passes through a flash mix system where
different chemicals are added to aid in treatment. Some of the chemicals added in the flash mix
include chlorine for pre-disinfection and Alum (Aluminum Sulfate) to aid with flocculation.
Flocculation & Sedimentation After passing through the flash mix system, the water enters the
flocculation & sedimentation basin. Retention time is extremely important in this basin. The
Alum (and polymer, which aids the Alum) causes small particles in the water to clump and stick
together. As the clumps get bigger and heavier, they settle to the bottom of the basin. The
cleaner, less turbid water, can then be taken from the top and sent to the next step in the
treatment process. The particles that settle to the bottom, called sludge, are removed and sent off
for proper treatment, usually to a wastewater treatment plant.
Filtration Basin From the sedimentation basin, the water continues to the filtration basin where
it passes through a filter made of layers of anthracite (a form of carbon), gravel and sand. The
water at this point is crystal clear. The filters must be flushed out and cleaned every few hours to
remain effective.
Final Disinfection After passing through the filters, chlorine, (usually in the liquid form of
sodium hypochlorite (a common household bleach), is added for disinfection. The water then
enters a storage tank before being distributed out to the community.
Other Additives Other chemicals are sometimes added to the treated drinking water supply
because they aid in the health of the community or the infrastructure.

e Lime is often added in the treatment process in order to help with the ‘hardness’ of the

water and control pH (the acidity of the water).

e Fluoride is added to the water to help prevent tooth decay in small children.

e Phosphate is added to coat and protect the pipes from corrosion.

e Potassium Permanganate is used for keeping the taste of the water as neutral as

possible.



N. Max Hicks Water Treatment Plant

/ ( Raw Water Raw Water
&\ Pump Station Storage Basin
: p
Sa;annah s @ Flagy, Mix
iver
= &)

Distribution

5 StorageTanks High Service
(5 MGD) Pump Station
1. RAW WATER PUMPED: 4. FILTERS:
Raw water is drawn from the Savannah River and The water is filtered through layers of anthracite (a
stored. A screen on the pump prevents sticks, leaves, form of carbon), gravel, and sand. Clear water
and other large items from entering. emerges.
Small amounts of chemicals are added.

2. FLASH MIX SYSTEM: Chlorine: added to disinfect and maintain water
Raw water is sent to a mixing system where chlorine quality in distribution system
is added to pre-disinfect the water. Lime: used to adjust the final pH and alkalinity

Fluoride: added to prevent tooth decay

3. FLOCCULATION & SEDIMENTATION: Phosphate: used to protect pipes from corrosion

Aluminum sulfate (alum) and polymer are added to
the mixture, causing small particles to clump together 5. STORAGE TANKS:
(flocculation) and making them heavy enough to
settle to the bottom as the water slowly moves from
one end of the basin to the other (sedimentation).
Removing these particles helps reduce turbidity.

Clean water is pumped to sanitized storage tanks and
distributed to homes, schools, and businesses
throughout Augusta.

Figure 1.7: A typical drinking water treatment process. source: Augusta Utilities
9



Desalination

Over 95% of the water on Earth is salt water. Desalination is the process of converting salt water to
fresh, potable water. It is achieved by heating ocean water to convert it to water vapor (evaporation),
which leaves the salt behind, then cooling the vapor to form liquid water (condensation).

e This process has been used to provide water for both drinking and water used for industry.

e Desalination requires a large amount of energy, making the process extremely expensive. As a
result, it has been generally limited to affluent coastal regions with small freshwater sources,
such as Australia, Great Britain, northern Africa, and the Middle East. Desalination is also used
in parts of Florida and California.

e Desalination produces brine (a very concentrated salt solution) as a waste product. The brine
must be diluted (usually with treated wastewater) before it can be discharged into either deep
saline aquifers or the ocean, or sprayed onto open areas such as golf courses.

e Both the expense and the environmental impact have made desalination an unfavorable solution
to drinking water.

ON WASTEWATER:

General Description

Wastewater is any water that has passed through the pipes for use. It usually contains waste products
from being used by people in homes or industrial processes, but also includes treated water that just
passed through the system (like turning on a faucet and letting it run until the water turns cold or hot).
Wastewater includes:

e Domestic wastewater comes from homes, schools, and businesses and includes water from
toilets, sinks, water fountains, dishwashers, washing machines, and shower drains. Domestic
wastewater contains dissolved materials, such as soap, toothpaste, oils, nutrients (which come
from human waste and food products), and small amounts of solid organic waste.

e Industrial wastewater comes from factories and processing facilities and may contain heavy
metals, toxic materials, and excess nutrients.

The Clean Water Act requires that nutrients and other materials be removed before wastewater can be
discharged into natural bodies of water such as lakes and rivers. Treatment of wastewater prevents the
spread of waterborne diseases, preserves the quality of drinking water sources and also helps maintain
habitat quality for aquatic organisms in our waterways.

History of Wastewater Treatment and Disposal

Although cities were supplying treated drinking water for its citizens by the late 1800s, indoor
plumbing (pipes leading into the house to deliver clean drinking water) did not become commonplace
throughout the entire US until about the 1930s. Before this time modern bathrooms did not exist;
people instead used outhouses located behind homes. The problems that occurred with this form of
waste disposal led to many necessary changes in the way we dispose of wastewater.

e Outhouses were simple lavatories that consisted of a seat located above a hole in the floor.
Cesspits or privy vaults were pits dug beneath outhouses to capture wastes which would
eventually decompose and percolate through the soil. Cesspits with heavy use needed regular
maintenance and emptying. As towns grew larger and the number of cesspits increased,
overflows became more common. Overflowing cesspits became a contamination threat to

drinking water sources such as rivers, reservoirs and groundwater.
10



A deadly cholera outbreak occurred in the London district of Soho in the fall of 1854. The
neighborhood had experienced a large growth in population and cesspit overflows were
common. Many families could not afford the cost of having cesspits emptied. An investigation
revealed the source of the outbreak to be a public well that had been contaminated by a nearby
leaking cesspit. Ironically, this well was popular among residents for its clear, clean-tasting
water. This caused one of the deadliest cholera outbreaks in England’s history, killing 611
people in one month.

The discovery of the cholera bacteria in wastewater led to the realization that wastewater must
be disposed of away from drinking water supplies to avoid contamination and disease.

As indoor plumbing became the standard, urban infrastructure was built to connect homes to
public sewer systems. In other words, a maze of pipes was built under the cities to carry clean
drinking water to homes and businesses and another maze of pipes was built to carry the